
 
 

Urban Europe and NSFC 

 
 

Europe – China joint call on Sustainable Urbanisation in the Context of  
Economic Transformation and Climate Change:  

Sustainable and Liveable Cities and Urban Areas 
 

Funded by 
NCN (Poland), project UMO-2018/29 / Z / ST10 / 02986 

NSFC (China), project 71961137011 
FFG (Austria), project 870234 

 
 

UNCNET 
 

Urban nitrogen cycles:  
new economy thinking to master the challenges of climate change 

 
 

D6/2: Waste uncertainty  
 
 

Due date of deliverable: 30/09/2021 Actual submission date: 20/06/2022 
 

Start Date of Project: 01/04/2019 Duration: 35+6 months 
 

Organisation name of co-chairs for this deliverable: UZG 
 
Authors: Monika Suchowska-Kisielewicz, Andrzej Jędrczak, Sylwia Myszograj, Ewelina 
[...]
Phosphates II II n.o.n. II n.o.n. n.o.n. n.o.n. II 

Phosphorus og. II III n.a. III n.o.n. n.o.n. n.o.n. III 

Saprobity III II n.a. II n.o.n. III n.o.n. III 

Cola titer n.o.n.2) II n.a. n.o.n. n.o.n. n.o.n. n.o.n. n.o.n. 

Total  
Physical and 
chemical indicators 

III III n.o.n. III n.o.n. n.o.n. n.o.n. n.o.n. 

Hydrobiological 
indicators 

n.o.n. II n.a. II n.o.n. III n.o.n. III 

Bacteriological 
indicators 

n.o.n. II n.a. n.o.n. n.o.n. n.o.n. n.o.n. n.o.n. 

1) I, II, III - water purity classes  

2) n.o.n. - substandard, excessively polluted waters  

3) n.a. - no data, analysed as waste water 



 10 

2.5. Zielonogórskie Wodociągi i Kanalizacji sp. z o.o. 

Currently, in the area of the agglomeration of Zielona Góra, the services in the area of water 

intake and treatment, water supply, sewage disposal, collection and treatment of sewage, 

construction of water and sewage systems, in particular water and sewage services in the area 

of the city of Zielona Góra and in the village of Wilkanowo in the commune of Świdnica are 

provided by Zielonogórskie Wodociągi i Kanalizacji Sp. z o.o. Zielonogórskie Wodociągi i 

Kanalizacja Sp. z o.o. is a company with 100% share of the City of Zielona Góra. The company 

was established for a strictly defined purpose - the fulfilment of own tasks of the city of Zielona 

Góra. On the basis of a natural monopoly it is the only entity able to provide services in the 

field of collective water supply and collective sewage removal in Zielona Góra. 

The water supply network in the agglomeration area amounts to 508.2 km, and the degree 

of water supply covers 99% of the area of the Zielona Góra agglomeration. The sewerage 

networks cover 98% of the agglomeration area with a total length of 386.1 km, including 7.7 

km in the Świdnica Commune.  

From the non-channelised area of the Zielona Góra agglomeration wastewater is transported to 

the treatment plants by means of septic tankers. For the needs of the whole agglomeration there 

is one sewage treatment plant in Łężyca. 

In the area of the Zielona Góra agglomeration, projects have been carried out successively 

in order to improve water quality and to protect groundwater from pollution by domestic 

sewage, to eliminate deficiencies in the poor technical condition of sewers, to modernise the 

water production process and to prevent ecological damage. Since 2004, the company has been 

carrying out large investments with co-financing from the European Union, thanks to which it 

has been possible to construct a sewage system in Przylep, Stary and Nowy Kisielin, and a 

water supply system in Wilkanowo. Then, between 2007 and 2013, the company completed 

two major sewage projects in Racula and Drzonkowo. In the next stage, a sewage system was 

built in the villages of Łężyca, Krępa and Zawada. In the current EU perspective two projects 

are being implemented. One concerns the sewage system and water supply in the New Town 

district - a sewage system in Zatoń, water supply system in Krępa and Łężyca. The Waste Water 

Treatment Plant for Zielona Góra in Łężyca is also being extended. The Water Treatment 

Station for the city will be modernised. Thanks to these investments it can already be said that 

Zielona Góra will be 100% supplied with water, the percentage of sewerage of the whole 

agglomeration will increase. The investments carried out in the first three stages between 2004 

and 2015 cost almost PLN 310 million, of which the EU subsidy amounted to PLN 173 million. 

The remaining money is the company's own funds, including preferential loans from the 

National Fund for Environmental Protection and Water Management and the Voivodeship Fund 

for Environmental Protection and Water Management. Stage IV is a project worth PLN 62.2 

million, EU co-financing amounted to PLN 39.7 million. Stage V is an investment worth PLN 

70.8 million. Other investments include providing water and sewage infrastructure for the 

Industrial and Technological Park in Nowy Kisielin and constructing a storm water drainage 

system in the Czarkowo settlement in Łężyca. Both worth over PLN 10 million. The 

implemented projects realise the main objective of the OPI&E Priority Axis 1: Water and 

sewage management, which is equipping (by the end of 2020) agglomerations above 10,000 



 11 

p.e. with sewage systems and sewage treatment plants. The project will ensure among others - 

reduction of external environmental costs for the economy, ensuring proper treatment of 

municipal sewage, increasing accessibility to the collective sewage system. 

2.6. Area served by ZWiK Sp. z o.o. 

The water supply of the city of Zielona Góra is based on: 

• surface water intake from the Obrzyca River in Sadowa, 

• groundwater intake from the Odra Proglacial Valley in the vicinity of 

Zawada, 

• local groundwater intakes located in the city (7 wells), 

• local intakes within the New Town district (Jany, Jarogniewice, Łężyca, 

Ochla, Stary Kisielin, Zatonie, Zawada). 

The water supply networks operated by the Company are located in the area of Zielona 

Góra, in the municipality of Zielona Góra (Przylep, partly in the town of Zawada and Nowy 

Kisielin) and part of Wilkanowo in the municipality of Świdnica.  

Wastewater from households, industrial plants, services and public utilities from the Zielona 

Góra agglomeration and from the village of Wilkanowo - Świdnica commune are treated in the 

wastewater treatment plant Łącza. The number of inhabitants served by the treatment plant at 

the time of establishing the Zielona Góra agglomeration (2016) is presented in Table 4., while 

the current number of p.e. (equivalent population) of the agglomeration is 198,087.  

 

Table 4: Area of the agglomeration of Zielona Góra served by ZWiK Sp. z o.o. 

Lp. Municipality Number of inhabitants 

1 City of Zielona Góra 117699 

2 Nowe Miasto District 

 

Przylep  3035 

Krępa  697 

Zawada 1697 

Racula 2367 

New Kisielin 1204 

Old Kisielin 1724 

Drzonków 1589 

3 Świdnica Municipality 

 Wilkanowo 1098 

LM together: 131 110 
 

https://www.zwik.zgora.pl/wp-content/uploads/2018/09/ujecie-wody-w-sadowej-na-obrzycy.jpg


 12 

 
Fig. 1. Borders of the agglomeration Zielona Góra (Dz. Urz. Woj. Lub. 2016, item 1314) 

3. Sewage treatment plant "Łącza"  

The "Łącza" sewage treatment plant was built by the "Łącza" Water and Sewage 

Company, which was established in 1985 as a special purpose vehicle for the 

construction of a sewage treatment plant for Zielona Góra and the construction of 

an inflow channel and sewage outlet to the reception tank. Implementation of the 

task began in 1989. In 1993, PASSAVANT WERKE AG was chosen as the supplier of 

wastewater treatment technology and equipment. A year later, P.B.P. EKOSYSTEM 

was selected as the general designer of the plant. In August 1998, the technological 

start-up began and in December 1998 the plant was put into operation. After the 

completion of construction works, the "Łącza" Water and Wastewater Company 

started to operate the plant and changed its name to "Łącza" Water Company. 

Since March 2007. Wastewater Treatment Plant "Łącza" merged with the Company 

"Zielonogórskie Wodociągi i Kanalizacji". 



 13 

3.1. Description of the technological line of mechanical and biological wastewater 

treatment "Łącza" 

The "Łącza" sewage treatment plant was put into operation in December 1998 

as the central treatment plant for Zielona Góra. It is situated about 7 km north of 

Zielona Góra in an area west of the village of Łężyca, 2 - 3 km from the Czerwieńsk 

- Wysokie and Zielona Góra - Wysokie roads.  

 
Photo 1. Sewage treatment plant "Łącza" in Zielona Góra - Łężyca (www.zwik.zgora.pl) 

The Łącza WWTP with a capacity of Qśrd = 51 225 m3 /d (310 500 p.e., dry weather: 

Qdmax =2 880 m3 /h, rainy weather: Qdmax = 5 760 m3 /h) has been designed with a mechanical, 

biological and chemical wastewater treatment system. Wastewater is fed to the treatment plant 

through an open channel equipped with damming structures forming 5 retention tanks with a 

total capacity: 84 000 m3 . At the moment, due to the high hydraulic capacity, all municipal 

wastewater is directed to the treatment plant: sanitary, rain, infiltration, accidental and 

delivered.  

The Łącza WWTP covers an area of 8.17 ha and is equipped with the following facilities:  

o inflow channel with a venturi to measure the amount of wastewater entering the treatment 

plant,  

o a combined sewage collection point equipped with flow measurement and magnetic card 

readers, 

o overflow separation chamber for the removal of excess rainwater 

(technological bypass of the treatment plant)  

o grilles, main screen pumping station, 

o blow-through sandblasters, 

o sand separators, 



 14 

o primary settling tank, 

o activated sludge chambers, 

o secondary settling tanks, 

o press and sludge thickener, 

o sludge drying and incineration plant, 

o administrative and social buildings and a workshop.  

The treatment plant operates in a 3-stage biological wastewater treatment system with 

biological defosfatation, denitrification and nitrification (Figure 2).  

 
Fig. 2 Technological scheme of the sewage treatment plant "Łącza" (www.zwik.zgora.pl) 

The threshold values of pollutants in treated wastewater according to the water 

permit are summarised in Table 5. 

 

Table 5. Threshold values of pollutants in treated sewage discharged from sewage 

treatment plant Łącza 

parameter 
mg/dm3 

COD BOD5 N-NH3 Ntot. Ptot. TSS Cl- SO42- Cd Ni Pb Cr 

125 15 10 10 1 35 1000 500 0.2 0.5 0.5 0.1 

3.1.1. Mechanical part 

The first stage of wastewater treatment is the so-called mechanical treatment - wastewater 

is fed to screens, further on to sand traps, from where it goes to the primary settling tanks. 



 15 

Wastewater from the overflow separating chamber flows through the open inflow 

channel, in which a measuring venturi has been built, to the grit chamber building. 

In order to allow the reception of sewage transported by septic tankers, a 

reception point equipped with flow measurement and magnetic card readers was 

built. 

 
Photo 2. Sink point (www.zwik.zgora.pl) 

Wastewater from the catchment point is discharged into the influent channel 

upstream of the metering equipment. Raw sewage entering the facility is directed 

to two mechanically cleaned screens with a clearance of 50 mm, and then flows 

into the main pumping station equipped with five submersible pumps, from where 

it is pumped to five rotary dense screens with a clearance of 2.5 mm. The retained 

screenings are discharged by belt conveyor to a container, then hygienised with 

chlorinated lime and taken to a landfill. 

  
thin gratings with a clearance of 50 

mm 

2.5 mm thick rotary sieves 

Photo.3 Screenings separation equipment (www.zwik.zgora.pl) 

Wastewater treated on the screens flows into two double sand traps with floating 

matter removal, working in parallel. Sand with an equivalent diameter of more 



 16 

than 0.16 mm is retained in the sand traps at a rate higher than 95%. Air for 

aeration of sand traps is supplied by blowers installed in the grit chamber, main 

pumping station and screens. Mixture of wastewater and sand settling in the sand 

traps is conveyed by means of submersible pumps installed on mobile platforms 

to the troughs located along the grit chamber from where it is conveyed to two 

grit pulp pumping stations. Separated sand pulp is dewatered in sand separators 

and washed in sand washes located in a separate building. 

  
sandblasters sand separators 

Photo.4 Sand traps and sand separators (www.zwik.zgora.pl) 

The dewatered, washed sand is transported to containers by means of screw 

conveyors and then taken to the landfill. Similarly, floating bodies are scraped by 

scrapers into collection chambers. From the sand traps wastewater is fed to the 

primary settling tanks consisting of three parallel chambers. In order to evenly 

distribute the wastewater to the individual settling tanks, manually and electrically 

operated weirs with adjustable overflow edge position and channel valves opening 

downwards were used in the distribution channels. The settling tanks have been 

equipped with chain scrapers for removal of bottom sludge and floating matter 

and with rotary gutters for floating matter. The wastewater from the settling tanks 

flows through 60 cm wide reinforced concrete overflow chutes with stainless steel 

pilaster overflows. 

3.1.2. Biological part 

In the second stage, wastewater from the mechanical part flows through the collection 

and distribution chamber, where after mixing with recycled sludge from 

secondary settling tanks, it feeds the defosfatation chamber equipped with 4 

submerged mixers causing the circulation movement of wastewater and sludge 

mixture, preventing sedimentation. The effluent is then distributed to 3 aeration 

chambers supplied in parallel, made in a circular shape. Oxygen is supplied to the 



 17 

system by aeration rotors that simultaneously force the circulation of activated 

sludge in the tanks. The operation of the rotors is controlled automatically, making 

it possible to create alternating aerobic and anaerobic zones, and thus to carry out 

the nitrification and denitrification processes in a common chamber, not requiring 

additional internal recirculation. Such a technological system - the anaerobic 

defossification chamber preceding the system of alternating aerobic and 

anaerobic zones - creates preferential conditions for the development of bacterial 

species able to accumulate in their cells increased amounts of phosphorus. 

  
aeration and defosfatation chambers secondary settling tanks 

Fig.5. Equipment in the biological part of the treatment plant (www.zwik.zgora.pl) 

The effluent level in the aeration chambers is maintained at a constant level, 

irrespective of the inflow volume, by means of automatically controlled overflow 

weirs. This allows for constant control of the immersion depth of rotor blades and 

the related aeration efficiency. The entire technological process is controlled by 

oxygen probes installed in the activated sludge chambers and alternative devices 

for constant control of ammonium nitrogen content in the outflowing wastewater. 

Thanks to this duplicated system it is possible to choose the option of controlling 

the process according to aerobic parameters or ammonium nitrogen content in 

the activated sludge chambers. Iron salts in the form of Fe2 (SO4 )3 -PIX 113 are 

also added to the mixture of sludge and treated wastewater flowing out of the 

aeration chambers to precipitate the remaining phosphorus. Wastewater from the 

aeration chambers of the activated sludge flows into the distribution chamber, 

where it is evenly divided into six parallel working secondary radial settling tanks. 

In the settling tanks the activated sludge is sedimented and the treated effluent is 

clarified. Treated wastewater flows into the receiving channel. Activated sludge is 

transported from the bottom of the secondary settling tanks into the settling 

funnels by means of sludge scrapers, from where it flows into the pumping station 

of recycled and surplus sludge. The floating matter accumulated on the surface of 



 18 

the settling tanks is conveyed to the floating matter pumping station, from where 

it is pumped into the main sewage pumping station and separated in the 

mechanical part of the treatment plant.  

3.1.3. Treatment of sewage sludge 

Sludge thickening and dewatering installation 

Preliminary sludge is removed separately from each sludge hopper to the sludge 

pumping station and further to the gravitational thickener of preliminary sludge. 

Before passing the sludge to the thickener, the dry matter content of the sludge is 

measured. The thickened sludge goes to the dewatering installation (chamber or 